15062 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 4 | 1/4”-20 BOLTS 1 | MAF SENOSR GASKET
PART NIMO.: 15062 1 | VOLANT FILTER BOX ADAPTER | 6 | 1/4* WASHERS 2 | SS 4MM X 10 MM BOLTS
1 | VOLANT AIR DUCT 3 | 1/4” LOCK WASHERS
INSTALLATION INSTRUCTIONS
1 | RAM FILTER W/CLAMP 1| /4 NUT
WWW.VOLANT.COM 4 | #064 CLAMPS 2 | 1/4”-20 NYLON LOCK NUTS
TECH SUPPORT: (909) 481-3888 1 | 4% X 3" HUMP HOSE 1 | 1/2* NPT STRAIGHT FITTINGS
1 | 4 X 3° SLEEVE 1 | 378 X 19" BREATHER HOSE
#064 #064
e o VOLANT FILTER BOX
4 172" X 3*
SIDE VIEW VOLANT HUMP HOSE
3/8° X 19 AIR DUCT a a P —— _
BREATHER HOSE N I
=] = S —— al
[ =] o | ] =
1 I e s = R
i NI I — PREEXISTING
VOLANT FILTER MOUNTING STUD
BOX ADAPTER
— T~
~
N
THROTTLE - 7 1/4"-20 BOLT N\
BODY 174 WASHER \
_ _ / VOLANT BRACKET
#064 1/2° NPT STRAIGHT FITTINGS VOLANT FILTER BOX \
cLamp GO _ 1/4* WASHER _
= \ 174" LOCK WASHER |
. . T BO0| ||0 8 174* NUT
4" X 3
SLEEVE / SN /
4064 [ N I /
cawp ] / PREEXISTING /
4 X 3 - ~MOUNTING STUD .~
3/8° X 19° HUMP HOSE = ./ ~ -
BREATHER HOSE Joed, oA P
%] L e ———
_ _ Il IL___----——
N
Y I ——
I | e
R i —
R
N e ——
MAF SENSOR =—— || 1F-—---ZZC
GASKET nH___ I_W__ gl _\HHHH \\\\\
FACTORY @ 1/4°-20 BOLTS
TOP VIEW MAF SENSOR - 4, (2 1/4* WASHERS
@ 4 MM X 10 MM [ ] (@ 1/4* WASHERS
sTaINLESS STEEL BOLTS L L oy 4,47 L OoK WASHERS RAM FILTER

(2> 1/4"-20 NYLON LOCK NUTS




